
  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

  

Socialist Republic of Vietnam 

 

Preparatory Survey for Song Hau 1 Coal Fired Power 
Plant Project and its related common infrastructures 

(PPP Infrastructure Project) 

 

 

 
March 2012

Sumitomo Corporation

Japan International Cooperation Agency  

(JICA) 

Socialist Republic of Vietnam 

Vietnam Oil and Gas Corporation （Power Plant Project） 

Vietnam National Coal and Mineral Industries Group  
（Imported Coal Transshipment Terminal） 

 

ＯＰＳ

Ｊ Ｒ

12-007

 

 

 



  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

  

Socialist Republic of Vietnam 

 

Preparatory Survey for Song Hau 1 Coal Fired Power 
[...]
In the past, many cross compound steam turbine are employed for large turbine because there is 
a technical problem such as shaft vibration and less reliability on a tandem compaound steam 
turbine.  



 
Socialist Republic of Vietnam 

Preparatory Survey for Song Hau 1 Coal Fired Power Plant Project and its related common infrastructures 
Final Report 

 
 

Ⅳ-23 

Recently, since technical problem such as shaft vibration on a tandem compaound steam turbine 
had been resolved by development of computer analying technology and has many experiences 
in the world, it is judged that a tandem compaound steam turbine has sufficient generation 
capability, reliability and proof strength.  
 
In CIR, four (4) casing tandem compaound steam turbin is recommended. In the meantime, high 
pressure and medium pressure combined turbine had been developed and many three (3) casing 
a tandem compaound steam turbine is employed in the world.  
 
In Japanese modern ultra-supercritial pressure coal fired power plant, two (2) casing tandem 
compaound steam turbine which comprises one high and medium pressure casing and one low 
pressure casing because long last turbine brade has been developed.  
 
4.4.3.2 Steam Turbine Auxiliaries 

 
(1) Condenser 
In this plant, it is planned that titanium tube as condenser tube material is used because titanium 
has wear and corrosion resistance and titanium clad plate is used for condenser plate material.  
 
Though it is considered that stainless steel tube which has good heat conductivity is used for 
condenser tube, it may be said that titanium tube and titanium clad plate which are superior in 
wear resistance is proper because chlorine gas is injected to cooling water and silt is included in 
cooling water.  

 
(2) Main Turbine Control System 
Digital Electro Hydroulic Control (D-EHC) which utilizes high pressure control oil and has 
many experiences in Japan and World is reliable and it is judged that adoption of D-EHC is 
proper. 
 
(3) Auxiliary Equipment 
a. Boiler Feed Pump 
Three (3) sets of motor driven boiler feed pumps (BFP) or two (2) sets of turbine driven boiler 
feed pumps plus one (1) set of motor driven boiler feed pump will be installed.  
 
In case of turbine driven BFP, mechanical loss and throttle loss at BFP pump outlet valve by the 
fluid coupling can be reduced and it is possible to improve efficiency of auxiliary power 
because it is not necessary to equip with the fluid coupling to control rotation speed. 
Almost of large scale thermal power plants in Japan adopts two (2) sets of turbine driven boiler 
feed pumps plus one (1) set of motor driven boiler feed pump. 
 
b. Condensate Pump 
Three (3) sets of condensate pumps having a 50% capacity per pump are adopted. In recet year, 
many large scal coal fired thermal power plants in Japan adopt two (2) sets of condensate pump 
having a 100% capacity per pump.  
So, it is recommended that two (2) sets of 100% capacity or three (3) sets of 50% capacity 
condensate pump are adopted. 
 
c. Condenser Vacuum System 
It is planned two (2) sets of motor driven ring type vacuum pump having a 100% capacity are 
installed. It is judged that such plan is justified due to high redundancy 
 



 
Socialist Republic of Vietnam 

Preparatory Survey for Song Hau 1 Coal Fired Power Plant Project and its related common infrastructures 
Final Report 

 
 

Ⅳ-24 

 
d. Condensate Polisher 
In case of adopting once-through boiler, it is very important to control boiler water quality than 
drum type boiler. Condensate polisher plant will be installed to keep high water quality. 
Two (2) sets of condensate polisher having a capacity of 50% per polisher will be installed in 
this plant. In Japan, Four (4) sets (one set is standby) of condensate polisher having a capacity 
of 33% per polisher are installed in same capacity plant. 
Four (4) sets (one set is standby) of condensate polisher having a capacity of 33% per polisher is 
recommended because regeneration and maintenance of tower is required. 
 
4.4.3.3 Cooling Water System 
 
(1) Intake Water System 
Intake water system comprises the intake tower which is located at about 7m depth in Hau river, 
two (2) barried intake pipes at river bed and cooling water pump pit.  Cooling water flow is 
devided into 4 sections and each 2 sections is connected to a condenser of each unit. Screen and 
CW pump are installed at each section. It seems that the plan is justified. 
 
(2) Cooling water screen 
Bar screen is equipped at the inlet of pump pit to protect large floating abstacles and traveling 
screen will be installed to prevent the floating abstacles and aquatic life at the down stream.  
Each section has 50% capacity, but each screen should have a capacity to treat for 2 sections. 
Cooling water pump supplies cooling water to each condenser. Stop logs are provided for each 
pump pit to inspect and perform maintenance on each traveling screen. Cathodic protection 
equipment is provided in the intake pit to prevent electrical erosion of each metallic equipment. 
Obstacles catched at the traveling screen are collected in the abstacles collection box through 
tray by spray water of screen wash pump and spray water will be back to pump pit. It is planned 
that abstacles in the abstacles collection box will be taken by person.  
 
(3) River Water Pump 
Water pumps which will be installed at river water pump pit are as follows. 
a. Screen wash pump : 3 x 50% or 2 x 100% 
b. Cooling water chlorination equipment pump : 2 x 50% per unit 
c. Potable submerged pump : 2 sets for discharging water in pump pit 
d. Cooling water pump : 2 x 50% per unit (Total 4) 
e. Additional cooling water pump : 2 x 100% per unit (Total 4) 
 
(4) Main Cooling Water System 
This system comprises cooling water pumps and cooling water pipes. Cooling water pump has a 
capacity of 50% per pump and two (2) sets of pumps per each unit will be provided. One 
cooling water pipe connects a condenser and outer surface of embedded parts is covered by 
concrete and inner surface of cooling water pipe in the pump pit and turbine room is coated by 
tar epoxy. This plan is proper. 

 
(5) Auxiliary (Closed Cycle) Cooling Water Screen 
Closed Cycle Cooling Water (CCCW) system will be adopted for cooling bearings of fans and 
pumps and air compressor. This system is called secondary cooling water and fresh water is 
used for this system. Secondary cooling water is cooled by secondary cooling water cooler and 
is circulated by auxiliary cooling water pump. Expansion tank or stand pipe is installed at high 
place to keep constant supply pressure in this system. 
 



 
Socialist Republic of Vietnam 

Preparatory Survey for Song Hau 1 Coal Fired Power Plant Project and its related common infrastructures 
Final Report 

 
 

Ⅳ-25 

Specifications of each equipment are as follows. 
 
a. Auxiliary cooling wate pump : 2 x 100% per unit 
b. Secondary cooler : 2 x 100% per unit 
c. Secondary cooling water circulating pump : 2 x 100% per unit 
d. Secondary cooling water expansion tank or standpipe : One per unit 

 
Primary cooling water which cool secondary cooling water is supplied to secondary cooling 
water cooler by river water booster pump installed at downstream of main cooling water pump. 

 
(6) Cooling Water Chlorination Plant 
Chlorine gas is injected to cooling water to prevet adhesion of aquatic organization from inner 
suface of the cooling water pipes.  
Water is fed from screen wash pump (3 x 50% capacity) which is installed to supply spray water 
for washing travelling screen of intake facility or is fed from booster pump (2 x 100% 
capacity).. 
Chlorine gas bombe and chlorinator, etc are installed on chlorine gas house. 
Above plan is proper, but it is recommended that detail design should be made taking account of 
the following matters. 
 
 Take consideration arrangement and number of chlorine injection nozzle in order to inject 

chlorine gas to cooling water system effectively. 
 Chlorine injection concentration is determined upon adhesion condition (many or small) of 

aquatic organization and chlorine gas consentration at the outlet of condenser and capacity 
of chlorination plant should be determined to adjust this concentration. 

 
4.4.4 Water Treatment System 
 
Hau river is water source for Song Hau coal fired power plant and river water as raw water is 
supplied to condenser for cooling, plant and miscellaneous water and demineralized water plant. 
After water is coagulated, sedimented and filtered in the coagulation and sedimentation tank and 
filtration equipment, filtered water is fed to fire fighting equipment, potable water treatment 
plant and demineralized water plant. 
Outline of each water treatment system are summarized below. 
 
4.4.4.1 Pre-treatment System 
 
Since water quality in Hau river is high turbidity and low Ca2, media filter will be installed to 
treat them. Especially, in dry season, since turbidity in river water become high, sand 
sedimentation is required at upstream of filtration. 
 
1) Sand sedimentation pond 
2) Raw water pump : 3 x 50% = 3 x 310 m3/h 
3) Coagulation and sedimentation tank : 2 x 50% = 2 x 1,500 m3 
4) Coal, sand and gravel media filter : 2 x 50% 
5) Filtered water pump : 2 x 100% 
6) Filtered water tank : 2x 7,500 m3 
 
4.4.4.2 Potable Water System 
 
Fresh water which is produced in the pre-treatment plant is storaged in the filtered water tank, 



 
Socialist Republic of Vietnam 

Preparatory Survey for Song Hau 1 Coal Fired Power Plant Project and its related common infrastructures 
Final Report 

 
 

Ⅳ-26 

and then is fed to the tank installed at high place, and is fed to each place such as service 
building, etc. Soduim hypochlorite is injected to the piping between pump and the high plance 
tank to sterilize.  
The potable water system comprises the following equipment/ 
 
1) Potable water pump : 2 x 15 m3/h, pressure 10 bar. 
2) Soduim hypochlorite tank ; tank capacity is 20 days in maximum loading 
3) Water level control system : startup and stop of potable water pump 
4) Measuring Instruments : residual chlorine, pH, temperature and pressure, etc. 
5) Blending station will be installed if this facility is necessary to install by WHO’s 

regulation. 
 
Above-mentioned specifications of each equipment are equivalent to potable water equipment 
which is installed in Japanese thermal power plants. 
 
4.4.4.3 Demineralization Plant 
 
Demineralization plant in this power plant comprises RO (Riverese Osmosis) combined with 
ion exchange mixbed tower or RO (Riverese Osmosis) combined with Electro ionization. 
 
(1) Capacity of Demineralization Plant : 2 x 50% = 2 x 40 m3/day 

 
(2) Specification of each equipment 

a. Primary Cartridge Filter : 1 micron 
b. Demineralization filtration 
 Spiral wound element RO filter module 
 Designed flux of each filter module: 16 - 18 GFD 
 Number of filter modules of each filter: 4 
 Number of filter beds: 2 or 3 
 Input water quality: TDS < 500 mg/l 
 Output water quality: TDS < 25 mg/l 
 Recovery factor: 80% 

c. Electro - deionizer 
 Input water quality: TDS < 25 mg/l 
 Quantity of deionizing stacks in EDI: 15 x 3.4 m3/h 
 Output flow: 34.1 - 68.1 m3/h 
 Recovery factor: 80% 

 
Though capacity and number of demineralization plant is 2 x 50% in CIR made by PECC3, 2 x 
100% of demineralization plant is recommended because 50％of demineralized water is only 
produced in case that one train of demineralization plant is uner maintenance. 
 
4.4.4.4 Waste water treatment plant 
 
Waste water treatment plant comprises the following three (3) waste water treatment system. 
Waste water from each system is collected to retension tank or neutralizing pit and then is 
jointlly treated. 
 
(1)  Oil contaminated waste water treatment system  
Oil contaminated waste water is collected from the turbine hall, transformer yard, then pumped 
into the oil water separator for treatment. After separating oil, the remaining water is pumped 



 
Socialist Republic of Vietnam 

Preparatory Survey for Song Hau 1 Coal Fired Power Plant Project and its related common infrastructures 
Final Report 

 
 

Ⅳ-27 

into the retention tank, waiting for treatment. 
Oil contaminated waste water treatment system includes: 

a. Oil - water drain pits and drain pumps, 
b. Oil separators, 
c. Oil collecting pit, 
d. Oil separated water collecting pit, 
e. Oil separated water pumps. 

 
(2) Industrial sewage treatment system 
The system collects and treats industrial sewage during the production process. 
Sewage from drain pits of the air heater, ESP, common drain pits of Units, sewage of boiler 
washing is pumped into the pre-retention tank, here sewage is aerated by air blower to evenly 
mix and create reaction. Sewage is continued pumping through the neutralizing basin for 
sedimentation by flocculation method. Here sewage is neutralized by chemicals and coagulated 
by special purpose chemicals. After treating, sedimentary mud is pumped into the slurry pit to 
pump to the ash disposal site. Clarified water will be filtered through the sand - gravel - 
activated carbon filter for the final neutralization before discharging into the environment. 
 
(3) Coal yard and conveyor sewage treatment system 
Rain water, water leaking from wet coal, washing water in coal yard are collected into the 
sedimentation basin. Here coal sludge is recovered and sewage is pumped into the neutralizing 
and sedimentation basin. Sewage after treating will be discharged out wards through the cooling 
water channel. 
 
(4) Domestic sewage treatment system 
The domestic sewage treatment system is designed according to civil treatment technology. 
 
On the other hand, waste water treatment system in Japanese coal fired power plant generally 
adopts the system as per shown in Figure 4.4.4.4.1 



Socialist Republic of Vietnam 
Preparatory Survey for Song Hau 1 Coal Fired Power Plant Project and its related common infrastructures 

 Final Report 
 

Ⅳ- 28 

 

 
Figure 4.4.4.4.1 Flow diagram of Waste water treatment system 

Waste wate from FGD 

Watste water from Condensate 
Demneralizer (concentrated) 

R
eg

ul
ar

 

Watste water from  Demneralizer 
(concentrated) 
Washnig waste water of Air 
preheater 
Washnig waste water of EP 

H
og

h 
co

nt
am

in
at

ed
 w

at
er

 

Ir
re

gu
la

r 

Washnig waste water of Boiler 
Chemical Cleaning 
Unit drain water 

Watste water from Condensate 
Demneralizer (unconcentrated) 
Watste water from  Demneralizer 
(unconcentrated) 
Watste water from Pre-treatment 

plant 

R
eg

ul
ar

 

Domestic waste water 

Boiler blow water 

Waste water of condenser 
leakagetest 

Rain water in power plant, etc 

L
ow

 c
on

ta
m

in
at

ed
 w

at
er

 

Ir
re

gu
la

r 

Waste water from coal storage yard

SS and heavy 
metal removal

Nitrogen 
Removal

COD 
removal 

SS removal Discharge 

N2H4 removal 

Colar removal 

Oil content removal 

Oil content removal 

Septic tank 

Flourine removal 

Oil content removal SS removal 

D
is

ch
ar

ge
 



Socialist Republic of Vietnam 
Preparatory Survey for Song Hau 1 Coal Fired Power Plant Project and its related common infrastructures 

Final Report 
 

Ⅳ-29 

4.4.5 Fuel and Ash Handling Systems 
 
4.4.5.1 Coal Handling System 
 
At the Song Hau 1 coal fired power plant, coal imported from Indonesia or Australia is planned 
to be used. Although, at a power plant of this size, large vessels in the 60,000 DWT (Panamax) 
class or higher are usually used to carry coal, this power plant is located beside the river and 
depth at the mouth of the river is shallow, so only 3,000 DWT class vessels can be used in the 
current situation. To solve this problem, a Quan Chanh Bo channel is currently planned to be 
constructed. When the new channel is constructed, vessels up to the 10,000 DWT class will be 
capable of being used. 
Imported coal will be transported to the coal terminal with large vessels, after which the coal 